Acetaminophen Based Opioids

***All patients should be prescribed Ibuprofen 10mg/kg/dose PO every 6 hours PRN***

Type of Initial Script Maximum Maximum Second Script Maximum Maximum
Procedure & Description Recommended Medication # Tablets Liquid per | Recommended Medication Tablets Liquid per Script
(by weight) Days per Script Script (by weight) per Script
Minor <25kg 3 N/A 75ml None N/A None
Closed reduction, CRPP, HYDROcodone-acetaminophen
superficial 1&D, arthroscopy | (HYCET) solution 2.5-108mg/5ml
without implants
(chondroplasty, Dose: 0.1mg/kg/dose PO g6hrs
meniscectomy) PRN
25-50kg 3 6 N/A None N/A None
HYDROcodone-acetaminophen
(NORCO)  5-325mg
Dose: (1/2) tab PO g6hrs PRN
>50kg 3 12 N/A None N/A None
HYDROcodone-acetaminophen
(NORCO) 5-325mg
Dose: (1) tab PO g6hrs PRN
Moderate <25kg 5 N/A 200m| <25kg N/A 200m|
ORIF, deep I1&D, OXYcodone (immediate release) HYDROcodone-acetaminophen
arthroscopy with implants (ROXICODONE) solution (HYCET) solution 2.5-
(ACL, labral repair) 108mg/5ml
Dose: 0.1 mg/kg/dose PO g6hrs
PRN Dose: 0.1mg/kg/dose PO g6hrs
PRN
25-50kg 5 10 N/A 25-50kg 10 N/A
OXYcodone —acetaminophen HYDROcodone-acetaminophen
(PERCOCET) tablet 5-325mg (NORCO) 5-325mg
Dose: (1/2) tab PO g6hrs PRN Dose: (1/2) tab PO g6hrs PRN
>50kg 5 20 N/A >50kg 20 N/A

OXYcodone —acetaminophen
(PERCOCET) tablet 5-325mg

Dose: (1) tab PO g6hrs PRN

HYDROcodone-acetaminophen
(NORCO) 5-325mg

Dose: (1) tab PO g6hrs PRN




Acetaminophen Based Opioids

****All patients should be prescribed Ibuprofen 10mg/kg/dose PO every 8 hours PRN****

Initial Script Maximum Maximum Second Script Maximum
Type of Recommended Medication # Tablets per | Liquid per | Recommended Medication Tablets Maximum
Procedure & Description (by weight) Days Script Script (by weight) per Script | Liquid per Script
Major <25 5 N/A 300ml <25kg N/A 300ml
Hip osteotomies, long OXYcodone (immediate release) HYDROcodone-acetaminophen
bones osteotomies, (ROXICODONE) solution (HYCET) solution 2.5-
multiple procedures 108mg/5ml
Dose: 0.2 mg/kg/dose PO g6hrs
PRN Dose: 0.1mg/kg/dose PO g6hrs
PRN
25-50kg 5 20 N/A 25-50! 10 N/A
OXYcodone —acetaminophen HYDROcodone-acetaminophen
(PERCOCET) tablet 5-325mg (NORCO) 5-325mg
Dose: (1) tabs gbhrs PRN Dose: (1/2) tab PO gbhrs PRN
Major >50kg 5 30 N/A Major >50kg 20 N/A
OXYcodone —acetaminophen HYDROcodone-acetaminophen
(PERCOCET) tablet 5-325mg (NORCO) 5-325mg
Dose: (1&1/2) tabs gbhrs PRN Dose: (1) tab PO g6hrs PRN
Spinal Fusion 25-50kg 10 40 N/A N/A N/A N/A
(AIS [ NM) OXYcodone —acetaminophen
(PERCOCET) tablet 5-325mg
Dose: (1) tab gbhrs PRN
50-70kg 10 45 NA N/A N/A N/A
OXYcodone —acetaminophen
(PERCOCET) tablet 5-325mg
Dose: 1 tab gbhrs PRN pain. If
pain relief inadequate, may take
additional 2 tab gbhrs PRN
>70kg 10 45 NA N/A N/A N/A

OXYcodone —acetaminophen
(PERCOCET) tablet 5-325mg
Dose: 1tab gbhrs PRN pain. If
pain relief inadequate, may take
additional 1 tab gbhrs PRN




Non- acetaminophen Opioids

****All patients should be prescribed Ibuprofen 10mg/kg/dose PO every 6 hours PRN alternating with OTC Acetaminophen****

Type of Initial Script Maximum Maximum Second Script Maximum Maximum
Procedure & Description Recommended Medication # Tablets Liquid per | Recommended Medication Tablets Liquid per Script
(by weight) Days per Script Script (by weight) per Script
Minor <25 kg 3 N/A 75ml None N/A None
Closed reduction, CRPP, OXYCodone (roxicodone soln)
superficial 1&D, arthroscopy immediate release0.1 mg/ml
without implants Dose0.05 mg/kgdose PO g6hrs
(chondroplasty, PRN
meniscectomy)
25-50kg 3 6 N/A None N/A None
OXYcodone 5 mg immediate
reléase tablet
Dose 2.5 mg (1/2 tab) PO g6hrs
PRN
>50kg 3 12 N/A None N/A None
OXYcodone 5 mg immediate
release tablet
Moderate <25kg 5 N/A 200ml <25kg N/A 200ml|
ORIF, deep 1&D, OXYcodone (immediate release) OXYcodone (immediate
arthroscopy with implants (ROXICODONE) solution release) (ROXICODONE)
(ACL, labral repair) (1mg/ml soln) solution (1mg/ml soln)
Dose: 0.1 mg/kg/dose PO g6hrs Dose: 0.1 mg/kg/dose PO g6hrs
PRN PRN
25-50kg 5 10 N/A 25-50kg 10 N/A
Dose: 2.5 mg (1/2) tab PO g6hrs
PRN OXYcodone 5 mg immediate
release tablet
Dose: 2.5 mg (1/2) tab PO
g6hrs PRN
>50kg 5 20 N/A >50kg 20 N/A

OXYcodone 5 mg immediate
release tablet
Dose: 5 mg (1) tab PO g6hrs
PRN

OXYcodone 5 mg immediate
release tablet
Dose: 5 mg (1) tab PO g6hrs
PRN




Non- acetaminophen Opioids

**** Al patients should be prescribed Ibuprofen 10mg/kg/dose PO every 8 hours PRN alternating with OTC Acetaminophen****

Initial Script Maximum Maximum Second Script Maximum
Type of Recommended Medication # Tablets per | Liquid per | Recommended Medication Tablets Maximum
Procedure & Description (by weight) Days Script Script (by weight) per Script | Liquid per Script
Major <25kg 5 N/A 300ml <25kg N/A 300ml
Hip osteotomies, long OXYcodone (immediate release) OXYcodone (immediate
bones osteotomies, (ROXICODONE) solution 1mg/ml Release)(ROXICODONE)
multiple procedures Dose: 0.15 mg/kg/dose PO (lmg/ml soln)
g6hrs PRN Dose: 0.15 mg/kg/dose PO
g6hrs PRN
25-50kg 5 20 N/A 25-50kg 10 N/A
OXYcodone5 mg immediate OXYcodone 5 mg immediate
release tablet release tablet
Dose: 5 mg (1) tabs g6hrs PRN Dose: 5 mg (1) tabs g6hrs PRN
Major >50kg 5 30 N/A Major >50kg 20 N/A
OXYcodone 5 mg immediate OXYcodone 5 mg immediate
release tablet release tablet
Dose: 7.5 mg (1&1/2) tabs Dose: 7.5 mg (1&1/2) tabs
g6hrs PRN g6hrs PRN
Spinal Fusion 25-50kg 10 40 N/A N/A N/A N/A
(AIS ! NM) OXYcodone 5 mg immediate
release tablet
Dose: 5 mg (1) tab g6hrs PRN
50-70kg 10 45 NA N/A N/A N/A
OXYcodone 5 mg immediate
release tablet
Dose: 5 mg (1) tab g6hrs PRN
pain. If pain relief inadequate,
may take additional 2.5 mg (%
tab) g6hrs PRN
>70kg 10 45 NA N/A N/A N/A

OXYcodone 5 mg immediate
release tablet

Dose: 5 mg (1) tab g6hrs PRN
pain. If pain relief inadequate,
may take additional 5 mg (1) tab
g6hrs PRN




